SPARE PARTS CATALOGUE

MINI PYRUS

Brzesce Kujawski 07.2012







SA'T4dV.L







P~ =) e s e [{28] . el =N=llvelre o s t_nj
i = I I |
l\.\ I I III' III I II | | ,,l' !
\ il I I |I
II \ \ \ | II .fll} ! i

J / | / ;’f / / / / IIIII." III."II IIIII,-"II
/ f/ f:ff/;; ? / / / ] -*'f j J,f : Ilu'll ."II || ||

Fof

-lll l |
| ¢ ."llll f { { II |I ||I
3| | ol — = |t (= I P S [ e R
‘_( o :;j[ “‘:'r'-'—‘ﬂ‘ f "'(Nﬂ_ m|l"l[__|-— ﬁ'm' i m_m_m|

Table T1 — General view




General Table T-1

Sin. Name of part Units| Materiak Part number
1 Orive shield 1] 1 RO0O/21-000-010
? Bolft | z ROO/50-001-000
3 Band 2 ROD/50-002-000
4 Protecting rubber 2 ROO/50-003-000
5 Hydr. mofor shield 1 RO0O/50-004-000
g Orive shield I 1 ROO/50-005-000
7 Complete Frame 1 RO1/50-000-000
B Chassis 1 RO2/50-000-000
| Orive 1 RO3/50-000-000
0 Hydr. system | RO4/50-000-000
11 Conveyor sieve 650mm 1 RO&/50-000-000
12 Complete share 1 RO7/50-000-000
13 Complete right disc 1 ROB/50-000-000
14 Support wheel f R13/50-000-000
15 Sorting table conveyor 1 R17/50-000-000
16 Bolt 11 f 5-GSwWD2501050C
17 Curtain 1 mag
18 Rubber 5643/98-102/2 f 5-KOPBOLTAZAN
19 Matal rope @6 0OC f Z-NL[S06001
20 Clamp 2x20 B250-3.20/20 B 3-0B0OBO02020
21 Nut M10 TYP 48762(48/28) Zz 5-PCVNKM10
22 Pin type R 3 6-ZAWLR4Z
23 Thread rod @10x145 OC 2 6-PRGW 1 01000C
24 Screw Mex40-5. BB 12 PN-85/M-B2101
25 Fad 6. 4 12 PM-78/M-82005
26 Pad 6.4 big size 12 PN-78/M-82030
27 Spring pad Z 6.1 12 PN-77/M-82008
2B Nut M6-5-B 12 PN-86/M-82144
20 ocrew MBx20-5. BB 4 PN-85/M-82101
30 Screw M8x50-5. BB b PN-85/M-82101
31 Screw MBx60-5 BB 2 PN-85/M-82101
352 Paod B. 4 12 PN-78/M-82005
33 Spring pad B, 2 12 PMN-77/M-82008
34 Nut M8-5-B 2 PN-86/M-B2144
35 Screw M10x35-5.88 2 PN-85/M-82101
36 Pad 10.5 7 PN-78/M-B2005
37 Nut MI0-5-B 7 PN-He/M-82144




owely 919[dwo) — 7.1




Complete frame

Table T-2

Sin Name of part Unit Matter Part number

1 Frame 1 RO1/50-001-000
2z Complefte turret 1 RO1/50-002-000
3 Box handle 1 RO1/50-003-000
4 Complete step 1 RO1/750-004-00D
5 Hinge 1 RO1/50-006-000
b6 Crossbar 1 i RO1/50-007-000
7 Crossbar 11 2 RO1/50-008-000
g Curtagin handle 2 RO1/50-009-000D
g Hondle of adjustment box position 1 RO1/750-010-000
10 GCain crossbar 4 RO1/50-011-000
11 Distance plate 2 RO1/50-012-000
12 Left stay 1 KRUKD RO150000002
13 Right stay 1 KRUKO RO150000001
14 Compl. left scraper S5644/21-D13/)1 1 2-MRCS644210130L
15 Compl. right scraper S644/21-014/] 1 2-MRCS644210140P
16 Protecting shield 3644/21-040/0 & Z2-MRC56442104000
17 Protecting shield 11 9644/21-012/00 4 2-MRCS56442101200
18 Roller with compl. rubber wheel 3644/21-017/%6 Z-MRCS56442101710
19 Compl . epileptic shoker 5643/38-005/2 P 2-MRC56433800520
20 Rall PVCe80 5223/00-009/0 4 Z2-MRC52230000900
21 Complete roller 9644/21-016/K L-40 2z 2-MRCS64421016K4
22 Complete baock roller 3644/21-013)0 4 Z-MRCS6442101500
23 Screw M8x20-5. 8B 4 PN-832/M-82101
24 Screw M8x30-5. 8B 2 PN-85/M-82101
gs| Locking screw M8x30-5.88 4 PN-87/M-82406
26 Screw MBx35-5. 8B 4 PN-B5/M-82101
27 Screw MBx40-5. 8B 1 PN-85/M-B2101
28 Pad 8.4 23 PhN-78/M-82005
29 Spring pad 72 8.2 15 PN-77/M-82008
30 Nut MB-5-B 15 PN-B8/M-B2144
31 Locking screw MI0x30-5. 8B 20 PN-87/M-82406
32 Screw M10x40-5. BB 4 PN-82/M-B82101
33 Pad 10.5 28 PN-7B/M-82005
34 Spring pad Z 10.2 24 PN-77/M-B2008
35 Nut M10-5-B 24 PN-86/M-B82144
36 Screw M12x35-5. 8B 6 PN-G35/M-82101
37 Screw M12x40-5 8B 12 PN-85/M-82101
39 Pad 13 2B PHN-78/M-82005




Complete Frame

Table T-2 next page

Sin Part name Unit | Matter Part number
59 Spring pad Z 12,7 20 PN-77/M-82008
40 Nut M12-5-8 20 PN-86/M-82144
41 Spring pad Z 20.5 14 PN-77/M-82008
42 Nut M20-5-B 13 PN-86/M-82144
43 Low nut M20-5-B 1 PN-86/M-82153




SISSeyD - €1




Chassis Table T-3

SN Part name Units| Matter Part number
1 Right half axle 1 ROZ2/50-002-001
2 Camplete axle 1 RO2/50-003-000
3 Compl. halfaxle RO1.08.001| 020K 2-MRCKPO10800104
4 Right halfring 5 D0O-09 2 Z2-MRCKPOOS00030P
5 Left halfring 5.00-9 2 Z2-MRCKPOD500090L
6 Tire 5.00-9/4 2 Z2-MRCKOO50000300
7 Tube 5. 00-9 2 2-MRCKDO50000300
8 Screw MBx20-5. 8B 1A PN-85/M-82101
9 Pad 8.4 16 PN-78/M-B2005
10 opring pad Z 8.2 16 PN-77/M-82008
11 Nuf MB-5-B 16 PN-B&/M-82144
12 Screw M10x30-5. 8B - PN-85/M-B82101
13 Pad 10.5 4 PN-78/M-B2005
14 Sprinmg paod 7 10.2 4 PN-77/M-B82008
15 Nut M10-5-B 4 PN-B6/M-B2144
16 Screw M12x25-5. 8B 4 PN-85/M-B2101
17 Screw M12x35-5. 8B 8 PN-B5/M-82101
18 Pad 13 B PN-78/M-82005
19 Spring pad Z 12.2 8 PN-77/M-82008
20 Nut M12-5-B B PN-B6/M™-82144




T4 - Drive



Orive system

Table T-4

Sin Part namne Units| Matters Part number

1 Input shaft 1 RO3/50-001-000
2 Upper sieve shaft 1 RO3/50-002-000
3 Back sieve shaft 1 RO3/50-003-000
4 Main Lower shaft 1 RO3/50-004-000
5 Bushing 1 RO3/50-005-000
6 Safety pad 1 RO3/50-006-000
7 Chainm wheel Z28 /8" @35 1 2-MRCKE. 22858350
B8 Chain wheel Z 12-3/4" @25-rolled 1 Z-MRCRKEL.Z 123400
9 Chain wheel Z 12-3/4" @25 L-42 1 Z2-MRCRKE_Z 123400
1 Chain wheel Z15 5/B" @35 1 Z-MRCRKE.Z 1558350
11 FPlanceta UCF207 4 2-MRCkLOZUCF 207
12 Planceta UCFLZ20S5 2 2-MRCLOZUCFL205
13 Planceta UCP2Z206 1 2-MRCELOZUCP 206
14 Planceta UCPA207 1 2-MRCEDZUCPA207
15 Large bevel wheel 1 Z2-MRC56453001600
16 Small bevel wheel 1 2-MRCS6443000400
17 Canpl  drive wheel 5643/3B-002/1 2 2-MRC56433800210
18 Compl. drive wheel 5644/60-005/% 2 2-MRCS6446000500
19 Galla's chain R-1 3/4" 10-92 ogniwa| 1 Z-MRCEAGALR 10340
20 Galla's chain R-1 3/4" 12-30 ogniw| 1 2 MRCEAGALR 10340
21 Plastyk roll 5223/00-009/0 2 2-MRC52230000900
22 Shaft shield 40R 1 2-MRCROSE WAL PWO1
23 Spring pin B8x50 2 6-KOkLSPOB050
24 Parallel key ABx7x25 1 PN-70/M-B5005
23 Parallel key ABx7x30 1 PN-70/M-8500%
26 Parallel key A10x8x30 3 PN-70/M-B85005
27 Parallel key A10x8x60 2 PN-70/M-B5005
2B Edging ring 7225 2 PN-B81/M-85111
29 Edgimg ring Z28 ! PN-81/M-85111
30 Edging ring Z35 3 PN-81/M-85111
31 Screw MBx20-5. BB 4 FPN-85/M-B2101
32 Screw MBx25-8. 8B 1 PN-B5/M-B82101
33 Screw MBx30-3. 8B 2 PN-B5/M-82101
34 Pad 8. 4 B PN-78/M-82005
35 Spring pad Z 8.2 4 PN-77/M-82008
36 Nut MB-5-B 6 PN-B6/M-82144
37 Lock screw M12x40 B2406 CC Fe/in 16 6-9M4612040C
3B Lock screw M12x45 B2406 CC Fe/Zn 6 6-SM4B6 120450




Drive system Table T-4 next page

sSin Part name Units| Matter Part number
39 Screw M12x45-5. 8B 2 PN-85/M-B82101
40 Screw M12xe5-5. 8B 2 PN-85/M-B82101
41 Pad 13 28 PN-78/M-B2005
42 Spring pad Z 12.2 26 PN-77/M-82008
43 Nut M12-5-B 26 PN-Ba/M-82144

44 Screw M14x30-5. 8B 2 FN-85/M-82101
45 Screw M14x40-5. 8B 2 PN-85/M-82101
46 Pad 15 4 PN-78/M-B2005
47 Spring pad 72 14,2 - PN-77/M-B2008
48 Nut M14-5-B 4 PN-B&6/M-82144




T4 — Option with full hydraulic




Full hydraulic option

Table T-4/1

Sin Part nane Unifts| Matter Part number

1 Sieve lower drive shaft 1 RHO3/50-004-000
2 Compl. box 1 RO3/55-003-000
3 Plate 1 1 KRUKO R0O355003001
4 Shield 1 KRUKO RD355003006
5 Hydraulic motor EPRM 200C f 2-MRCHYSIEPRM200
6 Chain wheel 7 12-3/4" 25 L-42 1 2-MRCRKk.Z 123400
7 Chain wheel 7 12-3/4" @30 L-44 1 2-MRCRKE.Z 1234002
8 Chain wheel Z15 5/B” &35 1 2-MRCRKFr 71558350
g Chain wheel 728 5/8" @35 1 2-MRCKFk. 722858350
10 Chain wheel 7 46-5/8" #25-1-35 1 2-MRCRKK.Z 4658001
11 Galla's chain R-2-3/4" B-2 L 2-MRCEAGALRZ20340
12 Chain clamp R-2-3/4" 12B-2 1 2-MRCY AGASR20340
13 Gallo*s chaimn R=i=5/8" B 1 2-MRCE.AGALR 10580
14 Paral lel key A 8x7x25 1 PN-70/M-85005
15 Parallel key A 10x8x40 1 PN-70/M-85005
16 Screw M6&x20-5. BB 4 PN-85/M-B82101
17 Spring pad Z 6.1 4 PN-77/M-B82008
18 Screw MBx30-5.BB 2 PN-85/M-B2101
19 Nut MB8-5-B 2 PN-86/M-82144
20 Lock screw M12x40-5. BB 2 PN-87/M-82406
2 Screw M12x25-5. 8B 4 PN-85/M-82101
22 Spring pad Z2 12.2 6 PN-77/M-B82008B
23 NutMi12-5-B 2 PN-86/M-82144




T4.2 — Option with mechanical drive




Option with mechanical drive

Table T-4/2

Sin Part name Units| Matter Part number
1 [nput shaft 1 RO3/50-001-000
2 Upper siewve shaft 1 RO3/50-002-000
3 Bach sieve shaft 1 RO3/50-003-000
4 Maim Llower shaft ! RO3/50-004-000
5 Bushing 1 RO3/50-005-000
B Safety pad 1 RO3/50-006-000
7 Chain wheel 2728 3/8" @35 1 2-MRCKELZ2858350
8 Chain wheel 7 46-5/B° @25-1-35 1 Z-MRCRKE. Z 4658001
g Chain wheel 7 12-3/4" @25 L-42 1 2-MRCRKE.Z 123400
10 Chain wheel Z15 5/8" @35 1 2-MRCRKE_Z 1558350
11 Planceta UCF 207 I 2-MRCkOZUCF207
12 Planceta UCFL205 2 2-MRCkOZUCFL 205
13 Planceta UCP206 1 2-MRCLOZUCP206
14 Planceta UCPAZ207 1 2-MRCLOZUCPAZ207
15 Large bevel wheel 1 Z-MRC 56453001600
16 Snall bevel wheel 1 2-MRC56443000400
17 Campl. drive wheel 5643/38-002/1 2 2-MRCSB433800210
18 Campl. drive wheel 9644/60-005/% 2 2-MRC56446000500
10 Galla's chain R-1 5/8" 10-92 ogniwa| 1 2-MRCEAGALR 10580
20 Galla's chain R-1 3/4" 12-30 ogniw| 1 2-MRCEAGALR10340
21 Plastyk roller 5223/00-009/0 z 2-MRC52230000900
22 Shaft shield 40R ! 2-MRCROSEWAK PWOA
23 Spring pin Bx50 2 6-KOkLSPOBOSO
24 Parallel key ABx7x25 1 PN-70/M-85005
25 Parallel key ABx7x30 1 PN-70/M-85005
26 Parallel key A10x8x30 3 PN-70/M-85005
27 Parallel key A10x8x60 2 PN-70/M-85005
24 Edging ring Z25 2 PN-81/M-85111
29 Edgimg rinmg Z28B 1 PN-81/M-85111
30 Edgimg ring Z35 3 PN-81/M-85111
31 Screw MB8x20-5. 8B 4 PN-85/M-82101
32 Screw MBx25-8.8B 1 PN-85/M-82101
33 Screw M8x30-8. 8B P PN-85/M-82101
24 Pad 8. 4 g PN-7B/M-B82005
35 Spring pad 72 8.7 4 PN-77/M-B2008
36 Nut MB-5-B 6 PN-B6/M-B2144
37 Lock screw M12x40 82406 OC Fe/Zn 16 6-SM4612040C
3B Lock screw M12x45 82406 OC Fe/Zn 6 6-SM4612045C




Option with mechanical drive

Table T-4/27 next

Sin Part name Units| Matter Part number

39 Screw M12x45-3. 88 2 PN-85/M-82101
40 Screw M12x65-5. 8B P PN-B85/M-82101
41 Pad 13 2B PN-78/M-82005
42 Spring pad Z 12.2 26 PN-77/M-82008
43 Nut M12-5-B 26 PN-86/M-82144
44 Screw M14x30-5. 88 2 PN-B85/M-82101
45 Screw M14x40-5.88 2 PN-85/M-82101
4 Pad 15 4 PN-78/M-82005
47 Spring pad Z 14,2 4 PN-77/M-82008

NUtM14-5-B 4 PN-86/M-82144

48

page



T5 — Hydraulic system




Hydraulic system

Table T-5

Sin

Part name

Units

Mat ter

FPart number

L I o o B w T B - N T G T

N = O

[ o8]

Hydraulic motor EPRM 200C
Overflow adjustent RP1610/216 (Opcjao (D)
Conector simple body 1Bx1.3 / MZ2¢1. 3
Seal CU 22

Elbow KI12-10 M1Bx1.5
Tip K1-10 M18-1. 32

Bush T-10

Plug M1B=1.5EURD

Plug cup EURD

Hydraulic hose 10/1 3/8°-2 szt
Parallel key ABxZ35
Screw MBx40 5.8 0OC
Sprinmg pad Z 8.2

N N § NN =N NN

2-MRCHYS T EPRMZ00
2Z-MRCRREGPRZDO0O01
3-HYDKPPD18
6-UMCUDZ2
3-HYDKOLO11
3-HYDKONO10
S-HYDTUZ002
3-HYDRRWSS 18015
S-PVCZWTEUROO1
3-HYDOwWAHOO1
PN-70,MB5005
PN-B5/M-82302
PN-77/M-82008




T6 — Conveyor sieve




Convyor sieve

Table T-6

Sin Part name Units| Matter Part number

1 Siave rod I 60 RO6/50-002-000D
2 Sieve rod ] 2 RO6/50-003-000
3 Cornecting rod ! ROG/50-00%000
4 Connecting rod covering 1 RO&/50-007-000

5 Rod with tips 5643/58-061/0NT 18 2-MRC56435B06100

6 Covering 15/24 71 Z-MRCOTOZ4015001

7 Sieve side belf z 2-MRCRPZTPW3EFP 44

8 Large right side halflock 1 2-MRC56443600300F
g Large leff side halflock 1 2-MRCS56443600300L
10 Large left middle halflock 1 Z-MRC56443600301L
11 Large right middle halflock 1 2-MRCS6443600301P
12 Sieve nut 5613/09-051/0 174 2-MRCS54130905100
13 STeve nut 5644/38-006/1 d 2-MRCS56443800600
14 Steeple-head rivet 5x18-C Fe/Zn 348 Z—-MRCNISTRPOS014C
15 Serew M5 B2105 8 DIN 7901

6 Serew M0 82105 8 DIN 7891

17 Nuf M5-5-B 16 PN-B6/M-82144




areys 91o1dwo) — /1,

26




Complete share

Table T-7

Sin Part name Units| Matter Part number
1 Rod 3 RO7/50-000-010
2 Share 1 ROY/50-001-000
3 Complete blade &) RO7/50-002-000
4 Middle share ! RO7/50-003-000
2 Left share 1 RO7/50-004-000
6 Right share 1 RO7/50-005-000
7 Screw M12x30-8, B-B 9 PN-B7/M-82407
g Spring pad Z 12.2 9 PN-77/M-B82008
g Nut  MI12-5-B g PN-B6/M-82 144




19)[n0J y3Lr 9[dwo) — | 1.

28




Complete right coulter Table T-8B

Sin Port nome Unifs| Matter Part number
1 Mounting coulter hub 1 KRUKO ROB50001002
2 Coulter handle 1 KRUKO ROBS50001000
Z shield coulter 400xB85 1 2-MRCRKRT4008500
4 Coulter hub L-60 MZ4 Kpl. 1 2-MRCRPIKL&EOMZ4D0
5 Locking screw M12x40-B. 8B | 4 PN-87/M-82406
6 Pad 13 4 PN-7B8/M-B82005
7 Spring pad 7 12.2 4 PN-77/M-82008
8 Nut M12-5-B 4 PN-86/M-B2144
9 Screw M1ax60-8. BB 2 PN-85/M-82101
10 Pad 17 2 PN-78/M-B2005
1 Spring pad 7 16.3 2 PN-77/M-82008
12 Nut M16-5-B ! PN-B6/M-BZ2144
13 Self secure nut M16-5-B 1 PN-BB/M-B2175
14 Paod 25 1 PN-78/M-B2005
15 Spring pad 7 24.5 1 PN-77/M-82008
|

Nut MZ4-5-B PN-86/M-B2144

o




30

T9 — Support wheel




Support wheel Table T-8

Sim Part name Units| Mat ter Part number
1 Bolt 1 R13/50-000-001
2 Hub (3 holes? ! 2-MRC52110003200
3 Planceta 6205 2RS 2 2-MRCKLOZ62052RS
4 Sealing ring A 25x52x100W 1 6E-UTPTAO025052100W
5 Seger ring 55 W 1 6-PISEOS5W
6 seger ring 25 Z 1 6-PI1SE0Z3Z
7 Right half hoop 400x8 1 Z2-MRCKPOO4000BOP
B Left half hoop 400xB8 1 2-MRCKPOO4000B0L
] Tube 400xB 1 2-MRCKDD40000BOO
10 Tire 400x8 1 3-KOkLDO40DOA
11 Screw M12x35-5. 8B 3 PN-85/M-B82101
12 Pad 13 3 PN-78/M-82005%
13 Spring pod /2 12.2 3 PN-77/M-82008
14 Nut M12-5-B 3 PN-86/M-B82144
15 Screw MBx20-5. 8B 3 PN-85/M-82101
16 Pad B. 4 6 PN-78/M-B82005
17 Spring pad £ 4.2 3 PN-77/M-82008
15 Nut MB-5-B 3 PN-86/M-B2144




JOAQAU09 9[qe} SuniosS — O L

G
=

b
i
s, — — —

32




Sorting table conveyor

Table T-1D

Sin Part name Units| Mat ter Part number
1 Sieve rod 75 R17/50-002-000
2 Comnenting rod 1 R17/50-004-000
3 Anti rock part 2 R17/50-05-000
4 Sieve belt 2 2-MRCRPGTG3EPS00
5 Covering 76 2-MRCOTO18012001
6 Small side half hinge M2 2 2-MRCS56443800B10
7 Smal middle half hinge M2 2 2-MRCS56443B00710
8 Sieve nut 12 2-MRC54130905100
9 Rivet Sx14-C Fe/Zn 276 2-MRCNISTPOS5014C
10 Rivet. 5x22-C Fe/Zn g 2-MRCN1STP0O5022C
1" Screw M5x25 82105 B 6-5J1508025C
12 Nut M5-5-B 8 PN-B&6/M-B82144




MINT PYRUS PART [NDEX
Symbol KM Part name Table| Ps.intel. | Units

1 2 3 4 5
Courtain 1 17 1

KRUKO RO130000002 Left stay 2 12 l
KRUKO RO150000001 right stay 2 13 !
KRUKO RO355003001 Plate | 471 3 1
KRUKO RO355003006 Shield &/ 4 1
KRUKO RO850001002 coulter huo mounting 8 1 1
KRUKO ROBS0001000 coulter handle g8 2 1
RHO3/50-004-000 Sieve shaft-Lower drive L/ 1 1
ROO/21-000-D10 Drive shield 11 1 1 1
ROO/50-001-000 Bolf 1 1 2 2
ROO/50-002-000 Band 1 3 2
ROO/50-0035-000 Protecting rubber i 4 2
RODO/50-004-000 Hydr. motor shield 1 5 1
ROOD/50-005-000 Orive shield I 1 6 1
RO1/50-000-000 Complete shield ! 7 1
RO1/50-001-000 Frame 2 1 1
RO1/50-002-000 Compl. turret 2 2 f
RO1/50-003-000 Box handle 2 3 1
RO1/50-004-000 Compl. step 2 4 1
RO1/50-006-000 Hinge . 5 1
RO1/50-007-000 Crossbar 1 2 6 !
RO1/50-008-000 Crossbar 11 2 7 2
RO1/50-0059-000 Courtain handle 2 8 2
RO1/50-010-000 Adjust. of box position handle 2 9 '
RO1/50-011-000 Crossbar 2 10 4
RO1/50-012-000 Spacer plate 2 11 2
ROZ2/50-000-000 Chassis 1 g 1
RO2/50-002-001 Right half axle 3 1 1
RO2/50-003-000 Complete axle 3z 2 1
RO3/50-000-000 Drive 1 g 1
RO3/50-001-000 Input shaft 4 1 1
RO3/50-002-000 Upper sieve shaft & 2 1
RD3/50-003-000 Back sieve shaft 4 z 1
RO3/50-004-000 Main Lower shaft & & 1
RO3/50-005-000 Bush 4 5 1
RO3/50-006-000 Protecting pad 4 6 1




MINT PYRUS

PART

| NDE X

Symbol KTM Part name Tab le| Pes.intabl.| Units
! 2 3 4 5
RO3/55-003-000 Complete box 4/ 1 2 !
RO4/50-000-000 Hydraulic system 1 10 1
ROe/50-000-000 Conveyor sieve 650mm 1 11 1
RO6/50-002-000 Sieve rod | 6 1 60
RO6/50-003-000 Sieve rod 11 6 z 2
RO6/50-005-000 Connecting rod 6 z ]
RO6/50-007-000 Connecting rod covering 6 4 1
RO7/50-000-000 Complete share 1 12 1
RO7/50-000-010 Rod 7 1 3
RO7/50-001-000 Share 7 2 1
RO7/50-002-000 Complete blade 7 3 B
RO7/50-003-000 Middle share 7 4 1
RO7/50-004-000 Left share 7 5 1
RO7/50-005-000 Right share 7 6 1
ROB/50-000-000 Complete right coulter 1 13 1
R13/50-000-000 Supporting wheel 1 14 1
R13/50-000-001 Bolt 9 1 1
R17/50-000-000 Sorting table conveyor 1 15 1
R17/50-002-000 sieve rod 10 1 75
R17/50-004-000 Commect ing rod 10 z 1
R17/50-05-000 Anti rock part 10 3 2







